
2-7621

Page 1 of 4

716437036

10-4-07F-4188

Subframe can be installed on tractor and backhoe using
tools ordinarily available. Tractor must be equipped with
loader, front blade, or equivalent front counter weight.

Complete backhoe installation requires hydraulic kit
716397016 (2-7238) or 715396026 (2-7635). Install hy-
draulic kit to tractor before installing backhoe to tractor. If
using optional rear remote hose kit or PTO pump kit, in-
stall kit to backhoe before installing backhoe onto tractor.

NOTE: This subframe is not compatible with 914A or
MWX mowers or standard clevis hitch on TC30 or 1715.
You must order SBA370020610 swinging drawbar kit or
SBA370020970 extension drawbar kit to replace clevis
hitch.

INSTALLING  SUBFRAME  TO  BACKHOE
(Figures 2 & 3)

1. Install subframe (1) to backhoe using 3/4 x 3 cap
screws (15) and 3/4 lock nuts (14) in front holes and
7/8 x 3-1/2 cap screws (16), 7/8 lock washers (17)
and 7/8 hex nuts (18) in rear holes.

2. Fasten support braces (9) to outside of subframe and
inside of backhoe frame using 3/4 x 2 cap screws
(11) and 3/4 lock nuts (14)(Torque to 350 ft lbs).

INSTALLING MOUNTING BRACKET

1. Remove 16mm cap screws which secure hitch to
underside of tractor.

NOTE:  It may be necessary to support hitch
assembly when 16mm cap screws are removed.

NOTE:  For 756C or BHX172 backhoe, use front
set of mounting holes for braces.

2. Install side supports (2) to rear mounting bracket (3)
using 1/2 x 1-1/2 cap screws (20) and 1/2 lock nuts
(21).Leave hardware loose. Attach side supports to
axle housing using 12mm x 30mm cap screws (19)
and 1/2 lock washers (22).

NOTE:  If tractor is equipped with  fabricated
(welded, non-cast steel) swinging drawbar hitch
bracket, install spacers (24), except 1725 & 1925
tractors.  It may be necessary to locate drawbar to
shortest position to clear backhoe swing cylinders
(see Figure 3 on page 4).

3. Install mounting bracket (3) in rear mounting holes
using 16mm x 50mm cap screws and original lock
washers and front mounting holes using 16mm x
100mm  cap  screws and original lock washers.

4. Remove two rear cap screws which secure loader
mid mounting brackets to tractor.

5. Install mounting ears (5 & 13) on outside of loader
mounts, to rear most bolt holes in clutch housing using
16mm x 70mm cap screws (5) and 5/8 lock washers
(22).  Torque all bolts to specifications in general
torque specifications table.

6. Reinstall clevis pins for swinging drawbar with split
rings on top.

MODEL BACKHOE TRACTOR LOADER
NEW 
HOLLAND

756C,757C, 758C 1320,1520,1620,1715,1530,1630,1725,&1925 
TC25,TC29,TC29D,TC29DA,TC30,TC33,TC33D & TC33DA

14LA, 15LA,
7308

CASE IH BHX172,BH90     
BH102

D35,DX35,D40,DX40,D45,DX45,FARMALL 31, 35 L130   
LX114

BACKHOE SUBFRAME KIT
NEW HOLLAND OR CASE IH TRACTORS

ASSEMBLY MANUAL

Keep With Operator’s Manual

Figure 1
Installing Mounting Ears



716437036

Page 2 of 4

2-7621

10-4-07F-4188

MOUNTING BACKHOE TO TRACTOR (Figure 3)

1. Back tractor slowly toward backhoe, parallel to
subframe assembly, until hoses can be connected to
tractor.  Adjust 3-point lift arms to level position. Shut
off tractor engine.

2. Connect hoses to tractor hydraulics. Make sure
connections are complete at couplers.

PARTS LIST - SUBFRAME KIT

ITEM PART NO. DESCRIPTION QTY.
1 53914 SUBFRAME 1
2 44941 FLAT, SUPPORT 2
3 54404 BRACKET, MOUNTING 1
4 53903 EAR, MOUNTING - LEFT 1
5 42672-41 HHCS, M16-2.0MM X 70MM 8
6 44892 PIN 2
7 44756-1 LYNCH PIN 2
8 53885 MOUNT BAR 2
9 42672-12 HHCS, M16-2.0MM X 50MM CL 8.8 2
10 42969-19 HHCS, 3/4-10 X 4.00 GR 8 4
11 42672-22 HHCS, M16-2.0MM X 130MM CL 8.8 2
12 53904 EAR, MOUNTING - RIGHT 1
13 47264-8 3/4-10 LOCK NUT 10
14 41838-71 HHCS, 3/4-10 X 4 GR 5 4
15 41838-102 HHCS, 7/8-9 X 4 1/2 GR 5 2
16 41837-9 7/8" LOCK WASHER 2
17 41840-9 7/9-9 LOCK NUT 2
18 42672-19 HHCS, M12-1.75MM X 30MM CL 8.8 4
19 41838-33 HHCS, 1/2-13 X 1 1/2 GR 5 4
20 41840-5 NUT, Lock 1/2-13 4
21 41837-5 WASHER,  Lock 1/2" 4
22 41837-7 WASHER, Lock 5/8" 8
23 44950 SPACER 2

756C & BHX172 Mounting Point

BH90, BH102, 920GH & 930GH Mounting Point

Backhoe Mainframe

Mounting Bracket

Mounting Ear

Backhoe Subframe

Subframe Crosstube

Figure 2
Mounting Subframe

to Tractor

3. Using backhoe controls, extend dipperstick and lower
stabilizers and bucket to ground to provide a base for
raising subframe. Using backhoe controls, raise
subframe to proper height to connect to tractor.

4. Position 3-point hitch arms inside subframe support
braces.

5. Back tractor and position subframe so cross tube
engages pocket in rear mounting bracket (3) and holes
in front of subframe align with front mounting ears (5
& 13). Install 3/4 pins (7) and linch pins (8).



2-7621

Page 3 of 4

716437036

10-4-07F-4188

BHX172 & 756C Mounting Point

BH90, BH102, 920GH, & 930GH Mounting Point

Hitch Bracket

Use
Original
Washers

Not used with any
cast steel hitch brackets.

Not used on 1725 & 1925
tractors with clevis type
hitch.

Must replace TC30 and 1715
clevis type hitch with either
swinging drawbar
SBA370020610 or extension
drawbar SBA370020970.

8

13

13 10

13 17

13

10

16

14

14
15

22

20

3

23
21

18

19

11
9

5

4

7

6

12

Figure 3
Subframe Assembly

with Loader



716437036

Page 4 of 4

2-7621

10-4-07F-4188

INSTALLATION
INSTRUCTIONS

AMERICAN STANDARD CAP SCREWS METRIC CAP SCREWS

GENERAL TORQUE SPECIFICATIONS
USE THE FOLLOWING TORQUES WHEN SPECIAL TORQUES ARE NOT GIVEN

SAE Grade

Typ. Head

Markings

Metric Class

Typ. Head

Markings

5 8 8.8 10.9

Cap Screw TORQUE TORQUE TORQUE TORQUE

Size FT·LBS N·m FT·LBS N·m FT·LBS N·m FT·LBS N·m

Inches MIN MAX MIN MAX MIN MAX MIN MAX

6.25 7.25 8.5 10 8.25 9.5 11 13

8 9 11 12 10.5 12 14 16

14 15 19 20 18.5 20 25 27

17.5 19 23 26 23 25 31 34

26 28 35 38 35 37 47.5 50

31 34 42 46 41 45 55.5 61

41 45 55.5 61 55 60 74.5 81

51 55 69 74.5 68 75 92 102

65 72 88 97.5 86 96 116 130

76 84 103 114 102 112 138 152

95 105 129 142 127 140 172 190

111 123 150 167 148 164 200 222

126 139 171 188 168 185 228 251

152 168 206 228 203 224 275 304

238 262 322 355 318 350 431 474

274 305 371 409 365 402 495 544

350 386 474 523 466 515 631 698

407 448 551 607 543 597 736 809

537 592 728 802 716 790 970 1070

670 740 908 1003 894 987 1211 1337

MIN MAX MIN MAX MIN MAX MIN MAX

6 8 8 11 9 11 12 15

16 20 21.5 27 23 27 31 36.5

29 35 39 47 42 52 57 70

52 62 70 84 75 91 102 123

85 103 115 139 120 146 163 198

130 158 176 214 176 216 238 293

172 210 233 284 240 294 325 398

247 301 335 408 343 426 465 577

332 404 450 547 472 576 639 780

423 517 573 700 599 732 812 992

637 779 863 1055 898 1098 1217 1488

872 1066 1181 1444 1224 1496 1658 2027

1/4 - 20

1/4 - 28

5/16 - 18

5/16 - 24

3/8 - 16

3/8 - 24

7/16 - 14

7/16 - 20

1/2 - 13

1/2 - 20

9/16 - 12

9/16 - 18

Cap Screw

Size

Millimeters

M6 x 1.00

M8 x 1.25

M10 x 1.50

M12 x 1.75

M14 x 2.00

M16 x 2.50

M18 x 2.50

M20 x 2.50

M22 x 2.50

M24 x 3.00

M27 x 3.00

M30 x 3.00

5/8 - 11

5/8 - 18

3/4 - 10

3/4 - 16

7/8 - 9

7/8 - 14

1 - 8

1 - 14

Standard American and Metric Cap Screws

NOTE: These values apply to fasteners as received

from supplier, dry or when lubricated with normal

engine oil. They do not apply if special graphite or

molysulphide greases or other extreme lubricants are

used.



<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /SyntheticBoldness 1.00
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveEPSInfo true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputCondition ()
  /PDFXRegistryName (http://www.color.org)
  /PDFXTrapped /Unknown

  /Description <<
    /FRA <>
    /ENU (Use these settings to create PDF documents with higher image resolution for improved printing quality. The PDF documents can be opened with Acrobat and Reader 5.0 and later.)
    /JPN <FEFF3053306e8a2d5b9a306f30019ad889e350cf5ea6753b50cf3092542b308000200050004400460020658766f830924f5c62103059308b3068304d306b4f7f75283057307e30593002537052376642306e753b8cea3092670059279650306b4fdd306430533068304c3067304d307e305930023053306e8a2d5b9a30674f5c62103057305f00200050004400460020658766f8306f0020004100630072006f0062006100740020304a30883073002000520065006100640065007200200035002e003000204ee5964d30678868793a3067304d307e30593002>
    /DEU <>
    /PTB <>
    /DAN <>
    /NLD <>
    /ESP <>
    /SUO <>
    /ITA <>
    /NOR <>
    /SVE <>
  >>
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


